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C&C Laboratory Co. Ltd.
REPORT NO: 020010-R FCC ID: P8BCA -2000RF DATE: 03/13/2002

TEST REPORT CERTIFICATION

Applicant : AME Optimedia Technology Co., Ltd.
Manufacturer : AME Optimedia Technology Co., Ltd.
Description of EUT

a) Product : USB Remote Surveillance System Transmitter
b) Mode No. : CA-2000RF
¢) Product Family : Camlinc

€) AC Power Adaptor : Model Name: SCP41-750500
INPUT: 120VAC/60Hz/ 7W; OUTPUT:7.5vVDC / 500mA

Note: The difference between thetwo model numbers (listed on thereport) isidentical,
just for marketing pur pose only

Regulaion Applied : FCC Rules and Regulations Part 15 Subpart C (2000)
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| HEREBY CERTIFY THAT: The data shown in this report were made in accordance with the procedures
givenin ANSl C63.4, and the energy emitted by the device was founded to be within the limits applicable. |

assume full respongbility for accuracy and completeness of these data

Note: 1. The result of the testing report relate only to the item tested.
2. The testing report shall not be reproduced expect in full, without the written approva of C&C
Laboratory Co. Ltd.

Issued Date: March 13, 2002

Approve & Authorized Sgner :

ﬂ?f@c/m v TJae 7

A

Seven Wang / RF Manager
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1 GENERAL INFORMATION =8
1.1 Product Description

a) Product : USB Remote Survelllance System Transmitter

b) Model No. : CA-2000RF

¢) Product Family : Camlinc

d) FCCID : PBBCA-2000RF

€) Frequency Range : 2414MHz to 2468MHz

f) Channel Number :4 Channels

g) Frequency of Each Channdl 1 2414AMHz; 2432MHz; 2450M Hz; 2468MHz

h) Type of Modulation :FM

i) AC Power Adaptor :Model Name: SCP41-750500

INPUT: 120VAC / 60Hz / 7W;
OUTPUT:7.5vDC / 500mA
Note: The difference between thetwo model numbers (listed on the report) isidentical,
just for marketing pur pose only

1.2 Characteristics of Device

The EUT isintended for transmission of video and audio signas. There are four channels for
operation, and the used transmitting frequencies are 2414, 2432, 2450 and 2468 MHz.

The main function of CA-2000RF video sender isto send the video and audio signasto receiver unit
by 2.4GHz RF signd and do the FM demodulation.

1.3 Test Methodology

For Video Sender, both conducted and radiated emissons were performed according to the
procedures illustrated in ANSI C63.4(1992). Other required measurements were illustrated in
separate sections of thistest report for details.

1.4 Test Facility

The open area test Sites and conducted measurement facilities used to collect the radiated data are
located at No. 81-1, 210 Lane, Pa-de 2™ Road, Lu-Chu Hsiang, Taoyuan, Taiwan, R.O.C. The Sites
are congtructed in conformance with the requirements of ANSI C63.4 and CISPR Publication 22.
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2 PROVISIONS APPLICABLE 0363
2.1 Definition

Unintentional radiator:

A device that intentionaly generates and radio frequency energy for use within the device, or that sends
radio frequency signds by conduction to associated equipment via connecting wiring, but which is not
intended to emit RF energy by radiation or induction.

Class A Digitd Device:
A digital device which is marketed for usein commercid or business environment; exclusve of a device
which is market for use by the generd public, or which isintended to be used in the home.

ClassB Digitd Device:

A digital device which is marketed for use in a resdentid environment notwithstanding use in a
commercid, busness of indudtria environment. Example of such devices that are marketed for the
generd public.

Note : A manufacturer may also qualify a device intended to be marketed in a commercid, business, or
indudtrid environment asa Class B digitd device, and in fact is encouraged to do so, provided
the device complies with the technical specifications for a Class B Digitd Device. In the event
that a particular type of device has been found to repestedly cause harmful interference to radio
communications, the Commisson may classify such adigital device asaClass B Digita Device,
Regardless of itsintended use.

Intentional radiator:
A devicethat intentionally generates and emits radio frequency energy by radiation or induction.
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2.2 Requirement for Compliance =8

(1) Conducted Emission Requirement

For unintentional device, according to 8 15.107(a) Line Conducted Emission Limitsis as

falowing:
Frequency Emissions Emissions
MHz VY dBy V
0.45 - 30.0 250 48.0

For intentiona device, according to § 15.207(a) Line Conducted Emission Limitsis same as
abovetable.

(2) Radiated Emission Requirement

For unintentiona device, according to 8§ 15.109(a), except for Class A digital devices, the field
drength of radiated emissons from unintentiona radiators at a distance of 3 meters shal not exceed

the following values
Frequency Distance Radiated Radiated
MHz Meters dBp V/im b V/m
30 - 88 3 40.0 100
88 - 216 3 43.5 150
216 - 960 3 46.0 200
above 960 3 54.0 500

For intentiona device, according to § 15.209(a), the generd requirement of field strength of
radiated emissions from intentiona radiators at a disance of 3 meters shall not exceed the above

table.
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For intentional radiator device, per 8 15.249(a), the fidd strength of emissions shal comply with

the following :
Frequency Distance Fundamental Harmonic
MHz Meters dBu Vim mV/m dBu V/im g V/m
902 - 928 3 94 50 54 500
2400 - 2483.5 3 94 50 54 500
5725 - 5875 3 94 50 54 500
24000 - 24250 3 108 250 68 2500

In accordance with § 15.249(d), limits shown in above table are based on average limits for
frequencies above 1000 MHz, and frequencies below 1000 MHz are based on quas peak.

However, the pesk fidd strength of any emisson shdl not exceed the maximum permitted average
limits by more than 20 dB.

(3) Spuriousin Out Band Requirement

For intentional device, according to § 15.249 (c), emissions radiated outsde of the specified
frequency bands, except for harmonics, shdl be atenuated by at least 50 dB below the level of
fundamenta or to the generd radiated emisson limitsin § 15.209.

(4) Antenna Requirement

For intentiona device, according to 8 15.203, an intentiona radiator shal be designed to ensure
that no antenna other than that furnished by the responsible party shdl be used with the device,
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2.3 Restricted Bands of Operation 0363

Only spurious emissions are permitted in any of the frequency bands listed below :

MHz MHz MHz GHz
0.090 - 0.110 16.42-16.423 399.9-410 4.5-5.25
0.495 - 0.505 ** 16.69475 - 16.69525 608-614 5.35-5.46
2.1735 - 2.1905 16.80425 - 16.80475 960-1240 71.25-7.75
4.125-4.128 25.5-25.67 1300-1427 8.025-8.5
4.17725-4.17775 37.5-38.25 1435-1626.5 9.0-9.2
4.20725-4.20775 73-74.6 1645.5-1646.5 9.3-95
6.215-6.218 74.8-75.2 1660-1710 10.6-12.7
6.26775-6.26825 108-121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123-138 2200-2300 14.47-14.5
8.291-8.294 149.9-150.05 2310-2390 15.35-16.2
8.362-8.366 156.52475 - 156.52525 2483.5-2500 17.7-21.4
8.37625-8.38675 156.7-156.9 2655-2900 22.01-23.12
8.41425-8.41475 162.0125-167.17 3260-3267 23.6-24.0
12.29-12.293 167.72-173.2 3332-3339 31.2-31.8
12.51975-12.52025 240-285 3345.8-3358 36.43-36.5
12.57675-12.57725 322-335.4 3360-4400 Above 38.6
13.36-13.41

** - Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz

2.4 Labeling Requirement
The device shdl bear the following statement in a congpicuous location on the device :
This device complies with part 15 of the FCC Rules. Operation is subject to the following two

conditions : (1) This device may not cause harmful interference, and (2) this device must accept any
interference recaived, including interference that may cause undesired operation.
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2.5 User Information 0363

The users manud or ingruction manud for an intentiond or unintentiond radiator shal caution the user
that changes or modifications not expresdy approved by the party responsible for compliance could
void the user's authority to operate the equipment.

For a Class B digitd device or peripherd, the ingructions furnished the user shdl include the following
or amilar satement, placed in a prominent location in the text of the manud.

The Federd Communications Commission Radio Frequency Interference Statement includes the
following paragraph.

This equipment has been tested and found to comply with the limits for a Class B Digitd Device,
pursuant to Part 15 of the FCC Rules. These limits are designed to provide reasonable protection
agang harmful interference in aresdentia ingtalation.

This equipment generates, uses and can radiate radio frequency energy and, if not instaled and used in
accordance with the ingruction may cause harmful interference to radio communication. However,
there is no guarantee that interference will not occur in a particular ingtalation.

If this equipment does cause harmful interference to radio or televison reception, which can be
determined by turning the equipment off and on, the user is encouraged to try to correct the
interference by one or more of the following messures:

-- Reorient or relocate the receiving antenna.
-- Increase the separation between the equipment and receiver.

-- Connect the equipment into an outlet on a circuit different from that to which the receiver is
connected.

-- Consult the dedler or an experienced radio / TV technician for help.
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3 SYSTEM TEST CONFIGURATION 0363

3.1 Justification

All measurement were intentiona to maximum the emissons from EUT by varying the connection cables,
therefore, the test result is sure to meet the applicable requirement.

3.2 Devicesfor Tested System

Device Manufacture Model FCCID Description
*USB Remote AME Optimedia CA-2000RF P8BCA- |1.8m Unshielded AC Power
Survelllance Sysem Technology Co., Ltd. 2000RF |Adaptor Cord
Tranamitter 1.8m Shield USB Cable
with a core

Remark “*” means equipment under test.
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4 RADIATED EMISSION MEASUREMENT 0363

4.1 Applicable Standard

For intentiond radiators, according to § 15.249 (a), operation within the frequency band of 2.4 to
24835 GHz, the fundamenta field strength shall not exceed 94 dBuV/m and the harmonics shdl not
exceed 54 dBuV/m. For out band emission except for harmonics shal be comply with 8 15.209 or at
least attenuated by 50 dB below the level of the fundamentdl.

4.2 Measurement Procedure

1. Setup the configuration per figure 1 and 2 for frequencies measured below and above 1 GHz
respectively.

2. For emisson frequencies measured below 1 GHz, a pre-scan is performed in a shielded chamber
to determine the accurate frequencies of higher emissons will be checked on a open test Ste. As
the same purpose, for emission frequencies measured above 1 GHz, a pre-scan dso be performed
with a 1 meter measuring distance before find test.

3. For emission frequencies measured below and above 1 GHz, set the spectrum analyzer on a 100
kHz and 1 MHz resolution bandwidth respectively for each frequency measured in step 2.

4. The search antenna is to ke raised and lowered over a range from 1 to 4 meters in horizontaly
polarized orientation. Pogtion the highness when the highest vaue isindicated on spectrum andyzer,
then change the orientation of EUT on test table over arangefrom 0 to 360 with a speed as
dow as possible, and keep the azimuth that highest emission is indicated on the spectrum andyzer.
Vary the antenna position again and record the highest value as afind reading. A RF test receiver
isaso usad to confirm emissions measured.

Note : A band pass filter was used to avoid pre-amplifier saturated when measure TX operation
mode in frequency band above 1 GHz.

5. Repeat step 4 until al frequencies need to be measured were complete.
6. Repeat step 5 with search antenna in vertical polarized orientations.

7. Check the three frequencies of highest emisson with varying the placement of cables associated
with EUT to obtain the worse case and record the result.
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Figure 1 : Frequencies measured below 1 GHz configuration
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Figure 2 : Frequencies measured above 1 GHz configuration
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4.3 Measuring Instrument
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& Open Area Test Site: #3
Open Area Test Site# 3
EQUIPMENT TYPE MFR MODEL NO.| SERIAL NO. |LAST CAL.| CAL DUE.
Spectrum Analyzer ADVANTEST R3261A N/A 03/16/2001 | 03/15/2002
EMI Test Receiver R&S ESVS20 838804/004 01/05/2002 | 01/04/2003
Pre-Amplifier HP 8447D 2944A09173 | 02/19/2001 | 02/18/2002
Bilog Antenna CHASE CBL6112B SITE2 07/28/2001 | 07/27/2002
Turn Table EMCO 2081-1.21 9709-1885 N.C.R N.C.R
Antenna Tower EMCO 2075-2 9707-2060 N.C.R N.C.R
Controller EMCO 2090 9709-1256 N.C.R N.C.R
RF Switch ANRITSU MP59B M53867 N.C.R N.C.R
Site NSA C&C N/A N/A 11/17/2001 | 11/16/2002
Pre-Amplifier HP 84498 3008A00965 | 10/11/2001 | 10/10/2002
Horn Antenna EMCO 3115 5761 02/24/2001 | 02/23/2002
Horn Antenna EMCO 3116 2487 08/25/2001 | 08/24/2002
High Pass Filter HP 84300-80038 010 08/01/2001 | 07/31/2002
M easuring instrument setup in measured frequency band
when specified detector function is used:
Frequency Band Ingrument Function Resolution Video
(MH2) Bandwidth Bandwidth
RF Test Receiver Quasi- Peak 120kHz N/A
30to 1000
Spectrum Analyzer Peak 100kHz 100kHz
Spectrum Analyzer Peak 1IMHz 1IMHz
Above 1000
Spectrum Analyzer Average 1MHz 300Hz
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4.4 Radiated Emission Data
441 Tx Portion

Operation Mode: Transmitting Mode Test Date: February 1, 2002
Fundamenta Frequency: 2414MHz (CH 0) Ted By: Markba Lee
Temperature : 20 Pol: Vertica
Humidity : 70 %
Freg. |Reading] AF |Closs|Pre-amp|Filter| Dist| Leve Limit | Margin| Mark | Pd
(MH2) | (dBuv)|(dBuv)| (@B) | (dB) | (dB)|(dB)|(dBuv/m} FCC B| (dB) |(PIQ/IA)| (HIV)
241480 | 97.31 [ 26.90 |218 | 3742 | 0 |95 | 79.47 |114.00 | -34.53 P V
2414.80 | 96.02 [ 26.90 |218 | 3742 | 0 (95| 7818 | 9400 |-1582| A V
4829.32* | 55.01 | 31.43 [3.45 | 37.06 1 |95 4433 74.00 | -29.67 P \Y,
4829.32* | 51.69 | 3143 |345 | 37.06 1 (95| 4101 54.00 | -12.99 A \%
7244.36 | 48.96 | 3554 |4.55 | 37.39 1 (95| 4316 74.00 | -30.84 P Vv
7244.36 | 44.81 | 3554 |4.55 | 37.39 1 (95| 39.01 54.00 | -14.99 A \%
9659.20 74.00
9659.20 | --- 5400 | -
12074.00% | - 7400 | -
12074.00% | - 5400 | -
14488.80* | --- 7400 | -
14488.80* | - 5400 | -
16903.60 | - 7400 | -
16903.60 | - 5400 | -
19318.40* | --- 7400 | -
19318.40* | - 5400 | --
2173320 | - 7400 | -
21733.20 | --- 54.00
2414800 | - 7400 | -
2414800 | - 5400 | -
Note:
1. Measurement was up to 10" harmonic, Remark “---" meansthat the emissions level istoo low to
be measured.

2. AF: Antenna Factor, Closs. Cable Loss, Pre- Amp: Preamp gain, Filter: High Pass Filter
Insertion Loss (3.5GHZz) Digt: Correction to extra plate reading to 3m specification distance

1M measurement distance: -9.5dB
Analyzer setting P(Peak):RBW=1MHz,VBW=1MHz A (Average): RBW=1MHz,VBW=10Hz
4. Remak “*” meansthat Restricted band.
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REPORT NO: 020010-R FCC ID: PSBBCA -2000RF DATE: 03/13/2002
Operation Mode: Transmitting Mode Test Date: February 1, 2002
Fundamentd Frequency: 2414MHz (CHO0) Ted By: Markba Lee
Temperature : 20 Pol: Horizonta
Humidity : 70 %

Freq. |Readingl AF |Closs Preanp| Filter] Dig| Leved | Limit |Magin| Mark | Pdl
(MHz) [ (dBwV)|(dBuV)| (dB)| (dB) | (dB)|(dB)|(dBuv/m)| FCC B| (dB) [(PIQ/A)| (HV)
241478 | 9286 | 26.90 | 218 | 3742 0 | 95| 7502 | 114.00 |-38.98 P H
2414.78 | 9244 | 26.90 | 218 | 3742 0 | 95| 7460 | 9400 (-1940| A H
482968 | 5341 | 3143 (345 | 37.06 1 |95 4273 | 7400 |-31.27 P H
482968 | 50.55 | 3143 | 345 | 37.06 1 ]195] 3987 | 5400 |-1413] A H
724454 | 4910 | 3554 | 455 37.39 1 ]195]| 4330 | 7400 |-30.70 P H
724454 | 4272 | 3554 | 455 37.39 1 ]195] 3692 | 5400 |-1708] A H
965912 | - 7400 | -
965912 | - 5400 | -
1207390* [ 7400 | -
1207390% [ 5400 |
1448868* [ 7400 | -
1448868+ [ 5400 |
1690346 | - 7400 | -
1690346 | - 5400 | —
19318.24* [ — 7400 | -
19318.24* [ 5400 | —
2173302 | 7400 | —
2173302 | - 5400 | -
2414780 | - 7400 | -
2414780 | - 5400 [ —
Note:
1. Measurement was up to 10" harmonic, Remark “---" meansthat the emissions level istoo low to
be measured.

2. AF: Antenna Factor, Closs. Cable Loss, Pre- Amp: Preamp gain, Filter: High Pass Filter
Insertion Loss (3.5GHZ) Digt: Correction to extra plate reading to 3m specification distance
1M measurement distance: -9.5dB

3. Anadyzer setting P(Pesk):RBW=1MHzVBW=1MHz A (Average):RBW=1MHzVBW=10Hz

4. Remark “*” means that Restricted band.
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C&C Laboratory Co. Ltd.

REPORT NO: 020010-R FCC ID: PSBBCA -2000RF DATE: 03/13/2002 ¥
q P,
0363
Operation Mode: Transmitting Mode Test Date: February 1, 2002
Fundamentd Frequency: 2432MHz (CH 1) Ted By: Markba Lee
Temperature : 20 Pol: Vertica
Humidity : 70 %
Freq. |Readingl AF |Closs| Pre-amp|Filter [ Dist| Leve Limit [Margin| Mark | Pdl
(MHz) [ (dBW) | (dBuV)| (@B)| (dB) | (dB) [(dB)|(dBuv/m)| FCC B| (dB) |(PIQ/A)| (HNV)
243240 | 97.09 | 264 1218 | 3741 0 |95 7930 |114.00 |-34.70 P \%
243240 | 9654 | 2694 1218 3741 | O |95 7875 | 94.00 |-15.25 A \%
4865.6* | 5497 | 3150 | 348 | 37.07 1 |95]| 4438 74.00 |-29.62 P \%
4865.6* | 5233 | 3150 | 348 | 37.07 1 |95 4174 5.00 |-12.26 A \Y
72982 | 51.37 | 3562 454 | 3740 1 |95]| 4563 7400 |-28.37 P \%
72082 | 4749 | 3562 |454 | 3740 1 (95| 4175 54.00 |-12.25 A \
972960 | - 7400 | -
972960 | - 5400 | -
12162.00¢| - 7400 | -
12162.00¢| - 5400 | -
1459440 | - 7400 | -
1459440 | - 5400 | -
1702680 | - 7400 | -
1702680 | - 5400 |
19459.20¢ 7400 | -
19450.20¢| - 5400 | -
2189160 | - 7400 | -
2189160 | - 5400 | -
2432400 | - 7400 | -
2432400 | - 5400 | -
Note:
1. Measurement was up to 10" harmonic, Remark “---" meansthat the emissionslevel istoo low to
be measured.

2. AF: Antenna Factor, Closs: Cable Loss, Pre-Amp: Preamp gain, Filter: High Pass Filter
Insertion Loss (3.5GHZz) Digt: Correction to extra plate reading to 3m specification distance
1M measurement distance: -9.5dB

3. Anayzer setting P(Peak):RBW=1MHz,VBW=1MHz A(Average): RBW=1MHz,VBW=10Hz

4. Remark “*” means that Restricted band.
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C&C Laboratory Co. Ltd.

REPORT NO: 020010-R FCC ID: PSBBCA -2000RF DATE: 03/13/2002 ¥
q P,
0363
Operation Mode: Transmitting Mode Test Date: February 1, 2002
Fundamenta Frequency: 2432MHz (CH 1) Ted By: Markba Lee
Temperature : 20 Pol: Horizonta
Humidity : 70 %
Freq. |Readingl AF |ClossPre-ampFlter| Digt| Leve Limit |Marginl Mark | Pd
(MH2) |(dBwV)|(dBw)| (dB)| (dB) | (dB) [ (dB)|(dBuv/m)| FCC B| (dB) |(PIQ/A)| (HNV)
243128 | 9244 | 2694 1218 | 3741 | O (95| 7465 | 11400 |-39.35 P H
243128 | 91.06 | 2694 1218 3741 | O (95| 7327 94.00 |-20.73 A H
4861.84* | 5215 | 3150 |348 | 3707 | 1 |95 4156 7400 [-32.44 P H
4861.84* | 4766 | 3150 |348| 3707 | 1 |95 3707 54.00 |-16.93 A H
720808 | 4918 | 3562 |454 | 3740 | 1 |95 | 434 74.00 |-30.56 P H
729808 | 4281 | 3562 |454 | 3740 | 1 |95 3707 54.00 |-16.93 A H
972512 | - 7400 | -
972512 | - 5400 | -
12156.40¢| - 7400 | -
12156.40¢| - 5400 | -
1458768| - 7400 | -
1458768| - 5400 | -
1701896| - 7400 | -
1701896| 5400 |
19450.24%| - 7400 | -
19450.24*| - 5400 | -
2188152 - 7400 | -
2188152 - 5400 | -
2431280 7400 | -
2431280| - 5400 | -
Note:
1. Measurement was up to 10" harmonic, Remark “---" meansthat the emissionslevel istoo low to
be measured.

2. AF: Antenna Factor, Closs: Cable Loss, Pre-Amp: Preamp gain, Filter: High Pass Filter
Insertion Loss (3.5GHZz) Digt: Correction to extra plate reading to 3m specification distance
1M measurement distance: -9.5dB

3. Anayzer setting P(Peak):RBW=1MHz,VBW=1MHz A(Average): RBW=1MHz,VBW=10Hz

4. Remark “*” means that Restricted band.
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C&C Laboratory Co. Ltd.

REPORT NO: 020010-R FCC ID: PSBBCA -2000RF DATE: 03/13/2002 ¥
q P,
0363
Operation Mode: Transmitting Mode Test Date: February 1, 2002
Fundamentd Frequency:  2468MHz (CH 3) Test By: Markba Lee
Temperature : 20 Pol: Vertica
Humidity : 70 %
Freq. |Readingl AF |ClosyPre-amp| Filter| Dit| Leve Limit [Maginl Mark | Pd
(MHz) | (dBuwV) |[(@BuVv)| (dB)] (dB) | (dB) | (dB)|(dBuv/m)] FCC B| (dB) [(PIQ/A)| (HNV)
246848 | 9543 | 2704 (220 3739 | O |95 7778 |114.00 |-36.22 P \%
246848 | 9299 | 2704 [220| 3739 | O |95 | 7534 | 400 |-1866] A \%
40376* | 5478 | 3168 |35 3711 | 1 |95 4440 7400 |-29.60 P \Y
49376% | 5113 | 3168|3551 3711 | 1 |95] 4075 | %400 [-1325] A \%
7406.84* | 49.83 | 3577 1450 3741 | 1 |95 | 44.19 7400 |-29.81 P V
7406.84* | 4413 | 3577 |450] 3741 | 1 |95 | 3849 5400 |-1551 A V
8RR — | - | -] - |-~ - 7400 | -
8RR — | - |- - |-~ - 5400 | -
12342404 — | — | - — | -] - 7400 | -
12342404 — | — | - -~ | -|-]| - 5400 | -
1481088 — | —~ | —~| —~ | —-|—]| - 7400 | -
1481088 — | —~ | —~| — | —-|—]| - 5400 | -
1727936 — | —~ | | — | —-|—]| - 7400 | -
1727936 — | —~ | | — | -|—]| - 5400 | -
1974784 — | — | | — | -|—-| - 7400 | -
19747.84*| - 5400 | -
22216.32%| - 7400 | -
2221632%| - 5400 | —
2468480 7400 | -~
2468480 - | - | -~ -~ | - |—~] - 5400 | -
Note:
1. Measurement was up to 10" harmonic, Remark “---" meansthat the emissionslevel istoo low to
be measured.

2. AF: Antenna Factor, Closs: Cable Loss, Pre-Amp: Preamp gain, Filter: High Pass Filter
Insertion Loss (3.5GHZz) Digt: Correction to extra plate reading to 3m specification distance
1M measurement distance: -9.5dB

3. Anayzer setting P(Peak):RBW=1MHz,VBW=1MHz A(Average): RBW=1MHz,VBW=10Hz

4. Remark “*” means that Restricted band.
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C&C Laboratory Co. Ltd.

REPORT NO: 020010-R FCC ID: PSBBCA -2000RF DATE: 03/13/2002 ¥
q P,
0363
Operation Mode: Trangmitting Mode Test Date: February 1, 2002
Fundamentd Frequency: 2468MHz (CH 3) Test By: Markba Lee
Temperature : 20 Pal: Horizontd
Humidity : 70 %

Freq. |Readingl AF |ClosyPre-amp| Fiter| Dit| Leve Limit Margin| Mak | Pd
(MH2) | (dBwV) [(dBuw)| (dB)| (dB) | (dB) | (dB)|(dBuv/m)| FCC B| (dB) [(PIQ/A)| (HNV)
246708 | 9252 | 2704 (220 3739 | O |95 | 7487 |114.00 [-39.13 P H
246708 | 9143 | 2704 (220 3739 | O |95 | 7378 94.00 |-20.22 A H

493752 | 5005 | 3168 |355) 3711 | 1 |95 | 3967 | 7400 |-34.33 P H
493752 | 4522 | 3168 135513711 | 1 (95| 3484 | 54.00 [-19.16 A H
74062% | 4931 | 3677 (450 | 3741 | 1 |95 | 4367 74.00 |-30.33 P H
7406.2* | 4337 | 3677 (450 3741 | 1 |95 | 37.73 5.00 (-16.27 A H
986832 | - 7400 | -
986832 | - 5400 | -
12335.40¢| - 7400 | -
1233540%[ - 5400 | -
1480248 - 7400 | -
1480248 - 5400 | -
1726956 - 7400 | -
1726956 - 5400 | -
19736.64* 7400 | -
19736.64* 5400 | -
22203.72%| - 7400 | —
22203.72%| - 5400 | -
2467080 - 7400 | —
2467080 - 5400 [ -
Note:
1. Measurement was up to 10" harmonic, Remark “---" meansthat the emissionslevel istoo low to
be measured.

2. AF: Antenna Factor, Closs. Cable Loss, Pre- Amp: Preamp gain, Flter: High Pass Filter
Insertion Loss (3.5GHZz) Digt: Correction to extra plate reading to 3m specification distance
1M measurement distance: -9.5dB

3. Anayzer setting P(Peak):RBW=1MHz,VBW=1MHz A(Average): RBW=1MHz,VBW=10Hz

4. Remark “*” means that Restricted band.
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C&C Laboratory Co. Ltd.

d b
REPORT NO: 020010-R FCC ID: P8BCA -2000RF DATE: 03/13/2002
q F
4.4.2 Other Emissons 0363

Operation Mode: Tranamitting Mode Test Date:  February 4, 2002
Fundamentd Frequency: 2468MHz (CH 3) Test By: Markba Lee
Temperature : 20 Humidity: 70%

Freg. | Meter Reading| C.F | Corrected [ Limit | Magin | Mak | Pl Az | Heght
(MH2) @Bw) | (@B/Mm) | @Buv/m) | @Buv/m)| ©@B) |(PIQA)| HN)| (Deg) | (Mete)
172.03* 16.8 12.3 29.1 435 -14.4 P 3mv | 3600 [ 3376
196.62 199 14.6 345 435 -9.0 P 3mV 0.0 100.0
245.77* 114 16.1 2715 46.0 -185 P 3mV 231 400.0
270.03* 131 158 289 46.0 -17.1 P 3mv | 1367 | 1000
462.9 136 20.8 A4 46.0 -11.6 P 3mv | 1617 | 4000
621.04 86 252 338 46.0 -12.2 P 3mvV | 1337 | 3846
172.02* 25 12.3 348 435 -8.7 P 3mH 0.0 100.0
196.60 21.2 146 35.8 435 -1.7 P 3mH 0.0 100.0
417.78 181 205 38.6 46.0 -14 P 3mH 0.0 100.0
462.98 6.0 208 26.8 46.0 -19.2 P 3mH 0.0 100.0
512.00 112 229 A1 46.0 -11.9 P 3mH 0.0 100.0
567.05 78 24.7 325 46.0 -135 P 3mH 0.0 100.0
624.07 58 251 309 46.0 -15.1 P 3mH 0.0 100.0

Note:

1. Thechannd 3 of highest emission the worse case check then other channd.
Please refer to the other channd plot data below.

Remark “*” means that restricted band.

Item of margin shown in above table refersto Q.P. limit.

C.F: Corrected Factor = Antenna Factor + Cable Loss— Amplifier Gain;
Corrected: Result = Meter Reading + Corrected Factor

a b~ DN
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C&C Laboratory Co. Ltd.

REPORT NO: 020010-R FCC ID: PSBCA -2000RF

DATE: 03/13/2002

0363
_____ C8C Lab. Co. Open Site 3 _
Customer ; AMI fodel = CA-2000RF Date: 4 Feb 28082
Antenna :UULDB9163 Polr. -Uertical-3 H fime :13:3h: 86
P.A. :R3IZ61X Prefimp . HP 8447D Filel: 1as
Rule FCC-B Mode E imp.(C)z20
Receiver:ESUS 26 lester -HARKBA LEI Humid(<):-70
Remarl CH-8 TX HODI
B
TR b ==== peesshaashesuabepbopbescscceeceecpeccssaspaas AR T N R R R
68 Fb=-=== R . R A e L T T P S
8 s@fp----f--cbocpod-mpopprmmmm b e el et e ol o =
2 .
3 A —I-- ------------ Y = . 1
- | ' 5
: ) e oy o e e O R (N N TP SO (Y8 S 18 90 0
TE‘zm ----- e R e T B | TR | AN S O e I P M [ o) ES o
T | [ i |
|f---- R ated e el el el ettt 1‘—--—--!~T----- -J——~-~‘------|——
[ |
|
8 1 | |
A3 A 2 3 4 5 8 .7 .8 .9
GHz C18&/DIWV
FREQ. RAW DATA C'Fac CORR'd LIMIT MARGIN ANTENNA TABLE
No. <MHz> <dBuVa> <dB> < dBuV/m > <dB> HEIGHT ANGLE
1 172.02 22.3 12.3 34 .6 43 .5 -8.9 337.6 380.0
2 196.&9 14.5 14.6 29.1 43.5 =14 100.0 0.0
3 245.76 13.0 16.1 29.1 46.0 16 400.0 23.1
4 270.02 12.7 15.8 2B.5 46 .0 =-17. 100.0 136.7
5 462.99 13.7 20.8 34.5 46.0 =11. 400.0 161.7
€ 621.05 9.5 25.2 34 .7 46.0 -11 384.6 i33.7
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C&C Laboratory Co. Ltd.

4 b
REPORT NO: 020010-R FCC ID: PSBCA -2000RF DATE: 03/13/2002

0363
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Bal---- e N e i ] el R B e e
5355 ————— e R e s il it F===F==F----F-FH
[
& |1,
. Am L ---- T 3 = =
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:7;3& ----- e R s il sl el et e Bt |l ol i s bl tad o
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B ===~ e e e T s | RSN S RS e L o o e el il e
B
.m3 1 2 E| 4 5 & .7 .B .9 |
fH= 180TV
Tt d | £F =l mEFNE mEanAs JF B4~ = ""_.'_4

FREQ. RAW DATA C(C'Fac CORR'd LIMIT MARGTN ANTENNA TAELE

No. «=MHz= <dBuV= «dB= = dBuv/m > <dB= HEIGHT ANGLE
TTIT1%202 218 12.3 341 435 5.4 4v0.0 3172
"2 1%6.60 17.4  14.6  32.0  43.5  -11.5  386.2  184.5
"3 a17.78 142 2005 34.7  46.0  -11.3  400.0  82.1
"4 as3.00 7.6 20.8  28.4 46.0  -17.6  38a.1  177.8
"5 s12.01  13.0 22.9  35.9  46.0  -10.1  244.2  359.9
6 ss7.05 8.5 24.7  33.2 46.0  -12.8  311.8 191.8
7 e2a.09 101 25.1  35.2  46.0  -10.8  363.1  155.6
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C&C Laboratory Co. Ltd.
REPORT NO: 020010-R

FCC ID: PSBCA -2000RF

DATE: 03/13/2002

— e e =

— e i e S S e S s

Customer zAME Model - CA-2000RF Pate: & Feb 2082
Antenna :UVULB9163 Polr. Usrtical-3 M Iime:13:35:22
S.P.A. :R3261X PrefAmp. :HP 847D File®: b
Rule :FCC-B Hode Imp.{(C):28
Receiver:ESUS 28 Tester ::MARKEA LEE Humid{(%):70
Remark =CH X MODE
aa
g || pp— b i e s e i e i e e SR S S R S S
- SR PR (SR R P Y P g | . R o e e il
-
S sapF---- o e e e o i e e e e o F=====F-1--I-TI'H
o
8 I '
w48 o i i e e s -
v ] —= o =
§ E|————1—.-—.s-.r.---.-__-.._-_---_.—-.___...__ ---- -3-‘- ------ e el el = el sl sl
- |
,g' W= """'"""'"""""'T"'"'1‘+’ ————— il ' o = i ] e e
. . . |
2 i Vil iR | M ““‘"“""T"!""i"l" """ o e
[ | | |
a | )i | |
- 1 2 A 4 s & .7 A .9 |
GHz <IA/DIV)
- w' mork meonas 2F resd
FREQ. RAW DATA C'Fac CORR'd LTMIT MARGIN ANTENNA TABLE
No <MHz > =dBuVx =dB> < dBuvV/m > <dB> HETGHT ANGLE
1 172, 21.4 12.3 33.7 43.5 -9.8 100.0 0.0
2 196.61 19,9 14.6 34 .5 43.5 =9.0 100.0 0.0
3 245.76 13.4 16.1 oL 46.0 -16.5 100.0 0.0
4 270.01 13.3 15.8 29.1 46 .0 -16.9 100.0 0.0
5 463.00 13.0 20.8 33.8 46.0 -12.2 100.0 0.0
6 621.086 8.4 25.2 33.6 46.0 -12.4 100.0 0.0
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C&C Laboratory Co. Ltd.

REPORT NO: 020010-R FCC ID: PBBCA -2000RF DATE: 03/13/2002
_____ C&C Lab. Co. Open Site 3
1k CA-2000RF e: el [ 5
= Qnl lef:
a8
Fi- SR e T R S e Bt Sl S
68 |-~~~ R e S B e A Rl ] e w———————u---——}——
S SHE===- e okt ety i ] Fied ettt et el pri F-==F--r-1-r-rg
g
= 1
O 48 foboomoonmnons Tt
L |
a
:,'J: \L-=--- T o e e o o e R £ L T ol i S R
gzﬁ ————— e B e ol e | R e ittt H—a = =F=-=-=-F-F
L B e S il T B e e S . | i et il b= = = === o= = ==
B.u] 1 2 3 4 5 & .7 B8.91
GHz (i1BsDIV2
FREQ. RAW DATA C'Fac CORR'd LIMIT MARGIN ANTENNA TABLE
No <MHz> <dBuVs <dB> < dBuvV/m =dB> HEIGHT  ANGLE
1 172.02  21.8  12.3 34:3 43 -9.4  100.0 0.0
2 196.60 21.0 14.6 35.6 43, =7.:8 100.0 0.0
3 417.78 16.2 20.5 36.7 46 -9.3 100.0 0.0
4 462.99 6.4 20.8 [ 46 . -18.8 100.0 0.0
5 511.99 11.8 22.9 34.7 46 . -11.3 100.0 0.0
6 b&7.07 ke S & 24 .7 35.8 45. =102 100.0 0.0
7T 624.10 9.6 255 % 34.7 46 s B e 10¢.9 0.0
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C&C Laboratory Co. Ltd.
REPORT NO: 020010-R

FCC ID: PSBCA -2000RF

DATE: 03/13/2002

gl

a8
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EafF---- I T s e ISP Mpeen mann [T, [
2 Saf---- R N e e el pltd S ! e ol =
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iBE=——- |---——————————-—-- ———————————— A L ] s e e = B - - -
B.E] 1 2 .a 4 5 .6 a.s 1
GHz CIE/DIM2
Ho i TRk [T ar = [ |
FREQ. RAW DATA C'Fac CORR'd LIMIT MARGTIN ANTENNA TABLE
No <MHz - <dBuvs =B = dBuV,/m = <dB> HEIGHT ANGLE
“—i"r}z 03 16.8 1z2.3 29.1 43.5 -14.4 337.6 360.0
2 196.62 19.9 14.6 34.5 43 .5 -5.0 100.0 a.0
3 245.77 11.4 i e 27.5 6.0 -18.5 400.0 bR
4 270.03 T30 15.8 28.9 46.0 L7 .1 100.0 136.7
5 462.99 13.6 20.8 34.4 46.0 -11.6 400.0 L6157
6 B21.04 8.6 25.2 33.8 45.0 12.2 384.6 133.7
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C&C Laboratory Co. Ltd.
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REPORT NO: 020010-R FCC ID: PSBCA -2000RF DATE: 03/13/2002

0363

C&C Lab. Co. Open Site J
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GHz £1as0Iv)

FREQ. RAW DATA C'Fac CORR'A LIMIT MARGIN ANTENNA TAELE

No. «MHz> <dBuv:s <dB> < dRuv/m > <dB> HEIGHT ANGLE
T i72.02 225 12.3 3a.8 435 -8.7  100.0 0.0
T2 lss.e0  21.2  14.6  35.8  43.5 - 7.7 100.0 0.0
T3 41778 181 20.5  38.6 460  -7.4  100.0 0.0
4 a62.e8 6.0 20.8  26.8 46.0 -19.2  100.0 0.0 _
"5 s12.00  11.2  22.9  34.1  46.0  -11.9  100.0 0.0
6 se7.0s 7.8 24.7  32.5 46.0  -13.5  100.0 0.0
77 e2sa.07 5.8 25.1 30,9  46.0  -15.1  100.0 0.0
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REPORT NO: 020010-R FCC ID: PBBCA -2000RF DATE: 03/13/2002
4 P,
4.5 Fied Strength Calculation =8

Thefield srength is calculated by adding the Antenna Factor, High Pass Filter Loss(if used)
and Cable Loss, and subtracting the Amplifier Gain (if any) from the measured reading.
The basic equation caculation is asfollows:

Result = Reading + Corrected Factor = Corrected Reading
where Corrected Factor
= Antenna FACTOR + Cable Loss - Amplifier Gain
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4.6 Photos of Radiation M easuring Setup 0363

X - |3
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REPORT NO: 020010-R FCC 1D: PSBCA -2000RF DATE: 03/13/2002 ¥
"L/
5 CONDUCTED EMISSION MEASUREMENT 0363

5.1 Standard Applicable

For intentionad device, Line Conducted Emisson Limits are in accordance to 8§ 15.207(a), any
emissons levd shdl not exceed 48 dBuUV.

5.2 Measurement Procedure
1. Setup the configuration per figure 3.

2. A preliminary scan with a gpectrum monitor is performed to identify the frequency of emisson tha
has the highest amplitude relaive to the limit by operating the EUT in selected modes of operation,
typicd cable postions, and with atypical system configuration.

3. Record the 6 or 8 highest emissons relative to the limit.

4. Measure each frequency obtained from step 3 by a test receiver set on quas peak detector
function, and then record the accuracy frequency and emisson level. If al emissons measured in
the specified band are attenuated more than 20 dB from the limit, this step would be ignored, and
the peak detector function would be used.

5. Confirm the highest three emissons with variation of the EUT cable configuration and record the
find data

6. Repest dl above procedures on measuring each operation mode of EUT.

Figure 3 : Conducted emissions measurement configuration

Vertical Reference
Ground Plane

/ Test Receiver

—~ HHHH ©
EUT et ©
[ ] [ ]
o~
e
LISN R eference Ground Plane
Accredited Lab. of NEMKO, A2LA, BSMI, CNLA NEMKO Authorization # ELA 124 Page 31 of 53
Listed Lab. of FCC, VCCI, MOC A2LA Certificate #: 824.01 (for Emission)

Thisreport shall not be reproduced except in full, without the written approval of C&C Rev. 02



C&C Laboratory Co. Ltd.
REPORT NO: 020010-R FCC ID: PSBCA -2000RF DATE: 03/13/2002

5.3 Conducted Emission Data

Operation Mode: Transmitting Mode Test Date:  February 2, 2002
Fundamentd Frequency: 2468MHz (CH 3) Test By: Markba Lee
Temperature : 19 Humidity: 70 %
Freg. Reading C.F Corrected Reading] Limit Margin Reading Type M ark
(MHz) (dBuV) (dB/m) (dBuV/m) (dBuV) (dB) (PIQIA) (L/N)
0.58 35.4 0.4 35.80 48.00 -12.20 P L
1.63 16.1 0.4 16.50 48.00 -31.50 P L
4.17 14.2 0.5 14.70 48.00 -33.30 P L
5.60 14.4 0.5 14.90 48.00 -33.10 P L
7.15 14.6 0.5 15.10 48.00 -32.90 P L
7.85 15.5 0.5 16.00 48.00 -32.00 P L
10.28 13.8 0.5 14.30 48.00 -33.70 P L
11.07 14.5 0.5 15.00 48.00 -33.00 P L
12.14 14.8 0.5 15.30 48.00 -32.70 P L
13.93 14.3 0.5 14.80 48.00 -33.20 P L
15.55 15.7 0.5 16.20 48.00 -31.80 P L
16.50 14.3 0.5 14.80 48.00 -33.20 P L
19.44 16.0 0.5 16.50 48.00 -31.50 P L
20.21 15.2 0.4 15.60 48.00 -32.40 P L
22.37 20.7 0.4 21.10 48.00 -26.90 P L
23.33 24.4 0.4 24.80 48.00 -23.20 P L
24.58 17.2 0.4 17.60 48.00 -30.40 P L
25.88 17.1 0.7 17.80 48.00 -30.20 P L
27.02 15.5 0.7 16.20 48.00 -31.80 P L
29.98 15.0 0.7 15.70 48.00 -32.30 P L
0.62 39.5 0.5 40.00 48.00 -8.00 P N
1.44 19.5 0.5 20.00 48.00 -28.00 P N
2.94 14.1 0.3 14.40 48.00 -33.60 P N
4.92 14.4 0.4 14.80 48.00 -33.20 P N
6.26 14.2 0.4 14.60 48.00 -33.40 P N
7.85 16.9 0.4 17.30 48.00 -30.70 P N
9.51 15.1 0.4 15.50 48.00 -32.50 P N
11.91 14.3 0.3 14.60 48.00 -33.40 P N
13.32 14.7 0.3 15.00 48.00 -33.00 P N
14.32 14.4 0.3 14.70 48.00 -33.30 P N
15.55 16.1 0.2 16.30 48.00 -31.70 P N
16.99 14.3 0.2 14.50 48.00 -33.50 P N
19.44 16.1 0.2 16.30 48.00 -31.70 P N
20.68 16.0 0.1 16.10 48.00 -31.90 P N
22.18 21.1 0.1 21.20 48.00 -26.80 P N
23.32 25.1 0.1 25.20 48.00 -22.80 P N
24.02 17.7 0.1 17.80 48.00 -30.20 P N
25.95 17.5 0.3 17.80 48.00 -30.20 = N
27.00 15.4 0.3 15.70 48.00 -32.30 P N
Note:

1. Thechannd 3 of highest emisson the worse case check then other channel
2. Pleaserefer to the other channel plot data below.
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C&C Lab. Ca. Skielded Roomd
FCC — Cla=s= B OP/-5 4B Limit
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Customer : AME File#: 1045 Date : 2 Feb 2002 10:43:01
Model :CA-2000RF Humd. : 70 (%) Temp. :19 (C)
Mode T Port :L1 Tested by:MARKBA LEE

Reading :Peak (R&S Receiver)
Remark :CH-0 TX MODE

No. Fredq. Reading TI_Loss Total QP.Lmt Margin Warning
(MHz) (dBuv} (dB) (dBuv) (dBuv) (dB) Mark
1 .625 37.4 .4 3948 48 .0 -10.2
2 1.430 17.3 4 17.7 48.0 =30.3
) 4.190 14 .4 F 141.8 48.0 =33.1
4 4.650 l4.2 i3 14.7 48.0 =33.3
5 5.990 14.1 N 14.6 48 .0 -33.4
& 7.850 16.0 .5 16.5 48.0 -31.5
7 8.960 14.5 o 15.0 48.0 -33.0
8 11.770 14.4 o 14.9 48.0 =Zd. 1
) 12.680 14.2 .5 4.7 48.0 -33.13
10 13.860 13.9 o5 14 .4 48.0 ~-33.8
L 15.960 14.3 w5 14.8 48 .0 <332
12 17.2400 14.4 iy 14.9 48 .0 =337
13 18.920 MR = 16.3 48.0 -~3L.T7
14 T T20 16.4 B 16.9 48.0 -31.1
5 A 22.130 20.5 .4 20.9 48 .0 ~27 .1
1k 23.330 24 .4 .4 24 .8 48 .0 w2y 2
17 24.060 17.7 .4 18.1 48 .0 ~29 .9
18 25.960 i e T rF.7 48 .0 -30.3
19 27.840 Lhu6 wf 16.3 48.0 =31
20 25.360 15.0 L7 ESt 48 .0 -32.32

End of file : 1045
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C&C Lab. Co. Shielded Roomd
FCC - Claass B OP/-6 dB Limit
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Customer : AME File#: 1044 Date : 2 Feb 2002 10:34:24
Model :CA-2000RF Humd. :70 (%) Temp. :19 (C)
Made : Port :L2 Tested by:MARKBA LEE

Reading :Peak{R&S Receiver)
Remark :CH-0O TX MODE

No. Freqg. Reading I_Lass Total QF .Lmt Margin Warning
{(MHz) {ABuV) (dB) (dBuV) {dBuV} (dE) Mark
E .620 39.4 -5 39.8 48.0 -8.2
2 1.410 20.2 -0 20,7 48 .0 =27 .3
3 4.270 14.3 +4 14,3 48.0 -33..3
4 5.490 14.3 -4 14.7 48.0 =333
5 5.930 13.8 4 14.3 48.0 =337
& 7.850 16.0 .4 16 .4 48 .0 =21.56
7 9.060 15.1 .4 158 48.0 -322.5
8 11.010 14.0 .3 14 .3 48 .0 =337
9 12.780 14.3 .3 14 .6 48.0 —23d
10 14.220 14.4 - 14 .7 48.0 -33.3
11 15.550 16.0 -2 1le.2 48 .0 -31.8
12 17,250 15.0 .2 15.2 48.0 <328
13 19.440 15 1 L 15,3 48.0 -32.7
14 20.640 16.3 ik 16.4 48.0 -31.6
15 22.330 21.6 o E 21.79 48.0 ~26.3
16 23.180 24 .9 i i 25.0 48.0 =20
17 25370 18.0 . 18.3 48.0 -8 7
18 25750 18.6 +3 18.9 48.0 -29.1
19 27,710 5.9 s 16.2 48.0 -31.8
20 28.660 1550 T 1523 48.0 -32.7
End of file : 1044
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C&C Lab. Co. Shielded Roomd
FCC - Class B OP/-6 dBE Limit
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MHz C1B DI
CusLtomer :AME File#: 1047 Date : 2 Feb 2002 11l:06:56
Model :CA-2000RF Humd. : 70 (%) Temp. 119 {C)
Mode 5 Port :L1 Tested by:MARKBA LEE
Reading :Peak(R&S Receiver)
Remark :CH-1 TX MODE
No. Fredq. Reading I_Loss Total QP Lt Margin Warning
(MHz ) {dBuV) {dB) {dBuv} {dBuv) {dB) Mark
. .620 36.4 4 36.8 48 .0 «13.2
2 1.480 159 4 1.1 48.0 -31.9
3 3.450 14.9 3 152 48.0 -32.8
! 4.670 138 5 14 .3 48 .0 =337
5 7.110 14 .2 5 14 .7 18.0 -33.3
6 7.850 16.6 5 A Bt S B 48.0 -30.9
7 8.980 14.5 5 15.0 48 .0 -33.0
8 11.240 14 .6 b 15,1 48 .0 -32.9
9 12.970 14.3 5 14.8 48.0 b e
10 14.260 14.5 ] a1 5 48.0 -33.0
11 15.220 14.9 5 15.4 48.0 -32.6
12 17.390 14.7 5 15.2 48 .0 -32.8
13 15.120 15.2 5 150 48.0 -32.3
14 20.680 15.2 4 15 .6 48.0 =32.4
15 22.330 21.3 4 2T 48.0 o N |
16 23.330 2346 4 24.0 48.0 -24.0
17 24 .050 18.4 4 18.8 48.0 =282
18 26.180 17 .2 7 175 48.0 30.1
19 28B.280 16.0 T 1 48.0 =-4% .3
20 28.780 14.9 7 15.6 48.0 -32.4
End of f£ile : 1047
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C&C Lab. Co. Shielded Roomd
FCC — Cla=s=s B OP/-6 dB Limit
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Customer : AME File#: 1046 Date : 2 Feb 2002 10:57:24
Model :CA-2000RF Humd. : 70 (%) Temp. :19 (C)
Mode £ Port :L2 Tested by:MARKBA LEE
Reading :Peak (R&S Receiver)
Remark :CH-1 TX MODE
No. Freq. Reading I_Loss Total QP.Lmt Margin Warning
(MHz) {(dBuv) (dB) {dBuV) (dBuV) (dB) Mark
1 .625 38.7 .5 35.2 48.0 -8.8
2 1.410 19.8 .5 20.3 4B.0 -27.7
3 3.740 14.0 -3 14.3 48.0 -33.7
4 5.120 14.7 4 15.1 48.0 -32.9
5 6.820 14.7 .4 15.1 48.0 -32.9
& 7.850 15.6 .4 16.0 48.0 -32.0
7 10.280 15.0 .3 15.3 48.0 -32.7
8 11.750 16.0 .3 16.3 48.0 -31.7
s 12.190 14.0 3 14.3 48.0 33.7
10 14.420 14.3 .3 14.6 48.0 -33.4
11 15.460 15.8 2 16.0 48.0 -32.0
T 16.630 16.0 -l 16.2 48.0 31.8
13 18.760 16.2 -2 16.4 48.0 -31.6
14 19,860 15.8 . 16.0 48.0 -32.0
15 22.000 21.2 I 1 21.3 48.0 -26.7
16 23.180 25.0 X 25.1 48.0 22.9
17 24 .000 18.4 B3 18.5 48.0 -29.5
18 26.170 17.7 .3 18.0 48.0 -30.0
19 27.270 16.6 i 16.9 48.0 -31.1
20 28.870 14.8 3 15.1 48.0 -32.9
End of file : 1046
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REPORT NO: 020010-R FCC ID: PSBCA -2000RF

DATE: 03/13/2002

C&C Lab. Co. Shielded Roomd
FCC — Class B OP/-B dB Limit
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Customer : AME File#: 1048 Date : 2 Feb 2002 11:17:54
Model :CA-2000RE Humd. : 70 (%) Temp. :19 (C)
Mode T Port :L1 Tested by:MARKBA LEE
Reading :Peak(R&S Receiver)
Remark :CH-3 TX MODE
No. Freq. Reading I_Loss Total QP.Lmt Margin Warning
(MH=z) (dBuv) {dB}) (dBuv) {dBuv) (dB) Mark
1 .580 35.4 .4 35.8 48 .0 -12.2
2 1.630 le.1 .4 16.5 48.0 =31.5
3 4.170 14.2 o5 14.7 48.0 -33.3
< 5.600 14 .4 .5 14.9 48.0 -33.1
5 7.150 14.6 -5 15.1 48.0 -32.9
B 7.850 15.5 -5 16.0 48.0 -32.0
7 10.280 13.8 0 14.3 48.0 -33.7
B8 11.070 14.5 5 15.0 48.0 -33.0
9 12.140 14.8 iy 15.3 48.0 =32.7
10 13.930 14 .3 <5 14.8 48.0 -33.2
11 15.550 15.7 s 16.2 48 .0 -31.8
12 16.500 14.3 -5 14.8 48.0 -33.2
13 19.440 16.0 i le.5 48.0 -31.5
14 20.210 15.2 .4 15.6 48.0 -32.4
15 22.370 20.7 .4 21.1 48 .0 -26.9
16 23,330 24 .4 .4 24 .8 48.0 -23.2
17 24 .580 17.2 e 17.6 48 .0 -30.4
18 25.880 17.1 .7 17.8 48.0 -30.2
19 27.020 15.5 ik ] 48.0 -31.8
20 29.980 15.0 o 15.7 48.0 -32.3
End of file : 1048
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CRC Lab. Co. Shielded Roomd
FCC - Clas= B OP/-6 dB Limit
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Customer : AME File#: 1049 Date : 2 Feb 2002 11:44:058
Model rCA-2000RF Humd. : 70 (%) Temp. :19 ()
Mode - Port :L2 Tested by :MARKBA LEE

Reading :Peak (R&S Receiwver)
Remark CH-3 T MODE

No. Freq. Reading I _Loss Total OP.Lmt Margin Warning
{MHZ} (dBuv} (dB) {dBuv) {dBuVv) {dR} Mark
1 620 R e A58 48.0 -8.1
2 1.440 19:.5 i 20.0 48 .0 -28.0
3 2.940 14.1 -3 14.4 48.0 -33.6
4 4.920 14 .4 .4 14.8 48.0 =33.2
& 6.260 14.2 L4 14.6 48 .0 -33.4
=] 7.850 16.9 -4 1%.3 48 .0 ~30.7
7 9.810 R EL o | .4 15.5 48.0 -32.5
B 11.910 14.3 e 14.6 48.0 -33.4
9 12 .320 14.7 P | 15.0 48 .0 -33.0
10 14.320 14.4 e 14.7 48.0 -33.3
11 15.550 16.L A 16.3 48 .0 =&l T
12 16.990 14.3 i 14.5 48 .0 —33.5
13 19.440 16:1 s 16.2 48.0 -31.7
14 20.680 16.0 1 16.1 48 .0 gt s
15 22 .180 21.1 -1 21.2 48.0 -26.8
16 23.320 253 o 2he2 48.0 -22.8
145 24.020 L3 e 17.8 48 .0 -30 .2
18 25 .950 17.5 .3 17.8 48 .0 =30 .2
19 27 .000 15.4 il 15.7 48.0 -32.3
20 28.540 154 L 15.6 48.0 -32.4

End of file : 1049

Accredited Lab. of NEMKO, A2LA, BSMI, CNLA NEMKO Authorization # ELA 124 Page 38 of 53
Listed Lab. of FCC, VCCI, MOC A2LA Certificate #: 824.01 (for Emission)
Thisreport shall not be reproduced except in full, without the written approval of C&C Rev. 02



C&C Laboratory Co. Ltd.
REPORT NO: 020010-R

4 b

FCC ID: PSBCA -2000RF DATE: 03/13/2002

"/

5.4 Result Data Calculation 0363

The result data is calculated by adding the LISN Factor to the measured reading. The basic equation
with asample calculation is as follows

RESULT = READING + LISN FACTOR
Assume areceiver reading of 22.5dBu V isobtained, and LISN Factor is 0.1 dB, then the totd of
disturbance voltage is 22.6 dBu V.

RESULT =225+0.1=226dBuy V
Leved iny V = Common Antilogarithm[(22.6 dBu V)/20]
=1348p Vv

5.5 Conducted M easurement Equipment
The following test equipment are used during the conducted test .

X Conducted Test Site: Conducted Room

Conducted Emission Test Site# 3
EQUIPMENT MFR M ODEL SERIAL LAST | CAL DUE.
TYPE NUMBER | NUMBER CAL.
EMI Test Receiver R&S ESHSL0 843743015 | 12/19/2001 | 12/18/2002
LISN R&S ESH2-Z5 843285/010 | 12/10/2001 | 12/09/2002
LISN EMCO 3825/2 9003-1628 | 07/16/2001 | 07/15/2002
Spectrum Analyzer | ADVANTEST R3261AN 31720234 | 08/03/2001 | 08/02/2002
2X2 WIRE ISN R&S ENY22 830661/027 | 04/06/2001 | 04/05/2002
FOUR WIRE ISN R&S ENY41 830663024 | 04/04/2001 | 04/03/2002

Accredited Lab. of NEMKO, A2LA, BSMI, CNLA NEMKO Authorization #: ELA 124

Listed Lab. of FCC, VCCI, MOC
Thisreport shall not be reproduced except in full, without the written approval of C&C

A2LA Certificate #: 824.01 (for Emission)

Page 39 of 53

Rev. 02




C&C Laboratory Co. Ltd.
REPORT NO: 020010-R FCC ID: P8BCA -2000RF

DATE: 03/13/2002

5.6 Photos of Conduction Measuring Setup
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6 ANTENNA REQUIREMENT 0363

6.1 Standard Applicable

According to 8§ 15.203, an intentional radiator shall be designed to ensure that no antenna other than
that furnished by the responsible party shdl be used with the device.

6.2 Antenna Construction

The antenna is permanently mounted on RF box, no consderation of replacement.
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"L/
7 BAND EDGES MEASUREMENT 0363

7.1 Standard Applicable

According to 15.249(c), out band emission except for harmonics shal be comply with § 15.209 or
at least attenuated by 50 dB below the level of the fundamentd.

7.2 Measurement Procedure

1. Check the cdibration of the measuring instrument using ether an interna cdibrator or a known
sgnd from an externa generator.

2. Position the EUT lowered and highest channd frequencies ban. Then st it to any one measured
frequency within its operating range and make sure the instrument is operated in its linear range.

3. Set both RBW and VBW of spectrum anadyzer to 300 kHz with a convenient frequency span
induding 100kHz bandwidth from band edge.

4. Measure the highest amplitude appearing on spectra display and set it as areference level. Plot the
graph with marking the highest point and edge frequency.

5. Repeat above procedures until all measured frequencies were complete.

7.3 Measurement Equipment

Equipment Model No. Serial No. Cal. Due.
R& S Spectrum Analyzer FSP 30 1093.4495.30 05/28/2002
HP Plotter 1475 2325A82294 N/A
EMCO Antenna 3115 5761 02/23/2002
Huber + Suhner low loss cable Sucoflex 104 N/A N/A

7.4 M easurement Data

Test Date: 2002/01/28 Temperature: 20 Humidity: 70

Note: Please refer to the plot as below.
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